Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

A

DISSERTATION REPORT
On

“Comparison of Pulsator and Conventional Clariflocculator for
Residual Aluminium levels”
By
Neelam Kothari
Environmental Engineering

(ID 2014PCE5009)

Supervised by
Dr. A. B Gupta
Professor
Department of Civil Engineering

Submitted for the partial fulfillment of degree of

MASTER OF TECHNOLOGY
IN
ENVIRONMENTAL ENGINEERING
DEPARTMENT OF CIVIL ENGINEERING
MALAVIYA NATIONAL INSTITUTE OF TECHNOLOGY, JAIPUR
June 2016

1|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

Contents

LR 1) 8 0 (T 4
LISt Of fIGUIES . eiueiniiniieiieiieiiiniiaiieiieeiinteateesesnssntssssssssonssnssssssssssnssnsonssnsns 6
[...]
Al species are complex, which can form complexes with natural organic matter, fluoride,

phosphate, sulphate, and hydroxyl ion.

Temperature, turbidity and pH of the water are the important parameters in determining Al
solubility and consequently the levels of residual Al in treated water. Aluminium is soluble at
extremely acidic(pH <6) and alkaline(pH >7.5)conditions, but is insoluble in neutral pH
values(7.0-7.5). At lower temperature (4°C), the pH of minimum solubility increases, resulting in
alum coagulation and hence resulting in higher residual Al levels. A corelation was reported
between residual Aland effluent turbidity. Specifically, residual Al concentrations were less than
0.1 mg/l when the turbidity in the treated water was less than 0.15 NTU. This shows that low
effluent turbidity would yield low particulate Al, leading to a reduction in residual Al
(Srinivasanl et al., 1999).

29|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels

2016

3. Methodology

This chapter presents the process for the development of laboratory scale models of a pulsator
and a conventional clariflocculator and describes the experimental procedures followed for the

assessment of their efficiencies.

3.1 Pulsator Pilot Scale model

A pilot plant was constructed as per design recommendations given by Infilco Degremont Ltd

mainly consisting of rise rate and the flow rate of continuous and the pulsed flow. Its fabrication

and operational procedures are described in the following sections.

3.1.1 Design and Fabrication

The main parameters which govern the design of the pulsator are the upflow velocity of the

coagulated water , sludge blanket height, volume concentration of sludge and properties of flocs.

300mm

=

r TSm_fhr

m/hr

(

W

.’12
-
10m/|
2
55°

]

o]

g ‘

0.212m3/hr

),
I
[

156mm

ey
5
.

U—|‘j:==:;|—l

—{

11

.B4Em3/hr

1 DOSING TANK

2 FLOCCULATION ZONE

3 ACTUATOR

4 ROTAMETER

5 INFLUENT

& OVERHEAD TANK

7 SLUDGE EXTRACTION UNIT
B EFFLUENT

% SLUDGE BLANKET LEVEL
10 CONTROL VALVE

11 OMN/OFF VALVE

The other factor influencing the operation of pulsator is the pulsed flow, its duration, and

frequency, which in turn, depend on the raw water and the sludge blanket characteristics. If the

30|Page

Figure 3.1: Schematic diagram of Pulsator pilot model




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

flocs forming sludge blanket is light, the pulsed flow can be kept low with frequency ona higher
side. Similarly, for a heavy blanket, the frequency can be reduced, the duration and the flow can
be increased to maintain the homogeneity of the blanket.

The rise rates and the dimensions of the model are shown in the schematic diagram in figure 3.1.

As per the specified rise rates and flow rate, the column diameter was calculated. A cone, a sort
of tranquilizer plate, is provided, which acts as a flocculator that uses the energy imparted by the
pulse for perfect distribution of pulsation energy without disturbing the blanket above. The cone
also prevents channeling in a sludge blanket. The cone diameter is slightly lesser than the
column diameter, providing a space for flocs to fall and mix with the coagulated water to form
flocs of larger size. The cone angle provided is such that the particles do not settle on its top

surface and rather slide down.

Figure 3.2: The Pilot plant of Pulsator installed at Hydraulics lab, MNIT Jaipur .

31|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

The model consists ofa hollow cylinder of perspex of 300 mm diameter of 8 feet height made by
joining four 2 feet high pieces available in the market as shown in figure 3.2. A cone mentioned
above was also made of perspex sheet to have a direct visualization of the effect of pulse and the
mixing regime inside. A sludge extraction unit is provided at 1.2 m from the bottom of the

column to withdraw the sludge to maintain a constant height of the sludge blanket.

The water fed into the model was supplied by an overhead tank near Hydraulics Lab, MNIT
campus, giving an effective head of about 8 m. The inlet pipe of the model receives water from
two supply lines, one for continuous flow and the other for pulsed flow. Both the flows are

regulated by the rotameters of 5lpm and 15 Ipm capacity.

An actuator valve with its assembly as shown in figure 3.3 was the main element of the model
responsible for generating the pulse. It was run at its default settings in which it allows the flow
for 10 seconds and stops the flow for 45 seconds with a complete cycle of 55 seconds. Thus, for
10 seconds, the model receives both the continuous flow and the pulse flow while only the

continuous flow for the 45 seconds.

Figure 3.3: Actuator valve with its assembly

Two tanks for storing turbid stock solution (bentonite clay suspension) and coagulant solution
were placed near the models. Peristaltic pumps were used to deliver the artificial turbidity and
coagulant solution. These solutions were fed into the inlet pipe.

32|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

3.1.2 Operation
The foremost task for efficient operation of the Pulsator model was to develop a homogenous

and a stable blanket, which provides a high solids contact time to the incoming particles in the
water. To develop the sludge blanket at a fast rate, a concentrated suspension of bentonite clay

was prepared in the storage tank, was pumped to the model at a high delivery rate and

supplemented by a high PAC dosage in order to form large flocs.

Figure 3.4: Fully functional Pilot plant with established sludge blanket

During the development of the blanket, the model was run at the designed flow rates. The
blanket slowly started to develop. Initially, it was more of a non-uniform blanket with clear
gradation. But with time, a homogeneous blanket was observed with a clear interface between
the blanket and clarified water as shown in figure 3.4. Once the sludge blanket reached the
desired height, the trial runs were started to optimize the flow rate for which the blanket remains

homogeneous and stabilized. By various hit and trials, flow was fixed at 2.2 Ipm and 8.8 Ipm for

33|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

continuous and pulsed flow respectively. Accounting both the flows, the pulsator was run on a

flow rate equivalent to 3.745 litres per minute.

Figure 3.5: Blanket settlement in case of a power failure

In the event of power outage or absence of pulse, the blanket settled as shown in figure 3.5. Due
to the absence of a continuous source of water, the model was run for 6-7 hours daily. The first
two hours of operation were used for again establishing the settled blanket and the next two
hours for stabilizing the blanket with the modified turbidity.

After some runs of the model and due to the exposure to sunlight, algal growth was observed in
the model which led to sliming of bentonite and algal at the inside of the column.. 2, 3 and 5
NTU turbidity were run during algal growth. Further, the model was cleaned by feeding in
bleaching powder solution at a rate to avail a constant chlorine dose of 5 ppm. Later, the model

was cleaned manually.

3.2 Conventional Clariflocculator Model

A vertical flow clariflocculator was designed and fabricated to compare its performance with

Superpulsator Model on various grounds.

3.2.1 Design and Fabrication
The model consists of a rapid mix unit and two concentric tanks with inner tank serving as

flocculator and outer one as a clarifier as shown in figure 3.6.

34|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

Figure 3.6: Flocculator and Clarifier of Conventional clariflocculator model

A mechanical rapid unit was provided to mix coagulant rapidly and uniformly throughout the
volume of the water. A stirrer with a motor for mixing at 100-120 rpm was employed. Detention
time provided was 30 seconds. After the rapid mixer, the influent enters at the bottom of the unit
where flocculation takes place as particles join into aggregates. The upflow velocity decreases
with increased cross-sectional area of the tank. There is a formation of a blanket of floc through
which the rising floc must pass. The clarified water is withdrawn through the circumferential
weir. The diameters of clariflocculator and clarifier were 60cm and 72 cm respectively. A sludge
drain line with a valve was provided at the bottom of the clarifier basin to remove sludge at
regular intervals. The clarified water was collected through an outlet provided near the top of the
clarifier basin. The major dimensions of the model are shown in the schematic diagram in figure

3.7. Detailed design calculations are enclosed at Annexure.

1 COAGULANT
2 RAW WATER
3 STIRRER
4 MOTOR

3 9 10 5 COAGULATED WATER
[ 8 & SLUDMGE DRAIM LIME
7 — TIMFLUEMT PIPE
= 8 FLOCCULATION BASIM
i g
= |
.

9 CLARIFIER
10 CLARIFIED WATER

Figure 3.7: Schematic diagram of Conventional clariflocculator

35|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

3.2.2 Operation
The flow rate was kept fixed equal to the flow rate of the Pulsator model .i.e 3.745 litres per

minute. Water fed into the model was taken from the same supply line from the overhead tank. A
rotameter of 5lpm capacity was provided to regulate the flow rate. Similar to the pulsator model,
two peristaltic pumps were employed to draw the coagulant solution and turbid solution from
same dosing tanks used for the Pulsator model. The Peristaltic pump was run at different RPMs
for various turbidities. Figure 3.8 shows the fully functional conventional clariflocculator model
installed at the Hydraulics lab, MNIT Jaipur.

After 2 hours of the model run, the effluent water was withdrawn and taken for analysis.

Figure 3.8: Fully functional conventional clariflocculator installed at Hydraulics lab, MNIT

Jaipur

3.3 Preliminary Work
Before the experimental analysis preliminary work like field visits, preparation of stock solutions

and analysis of weekly reports obtained from water treatment was done as described in the

following sections.

36|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

3.3.1 Water treatment plant visits:
Water treatment plant of PHED at Surajpura of 1020 MLD capacity designed by Infilco

Degremont Ltd. and constructed as well as currently operated by L&T Ltd., was surveyed and
studied to identify the sampling points and water quality parameters which need to be further

investigated.

The six points identified as shown in figure 3.9 were:

e Raw water at inlet

e immediately after prechlorination and PAC dosage

e Before hydraulic jump

e after the hydraulic jump but before Pulsator

e Pulsator outlet before Filter

o filter outlet

Eﬁiiﬁiiﬁiiﬁg
EECE4EIEREIERE

.-—é-l—&-i-q—--‘&—l

- | (3 il l.lJ_

................ I
Eﬁasﬁaéﬂaﬁﬁaz§°
L#aggagga;gi

-
-
-

Figure 3.9: Sampling Points identified at treatment plant at Surajpura

Residual Free chlorine was measured at the above- mentioned sampling points with Hannah

portable Chlorine Kit photometer shown in figure 3.10 to analyze the chlorine consumption

37|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

with respect to the chlorine dosage. Samples from raw water inlet were collected in5 L cans
and brought to PHE lab, MNIT for analysis.

Figure 3.10: Hannah UV photometer

3.3.2 Weekly Reports analysis:
The water treatment plant prepares a weekly report for parameters like Turbidity, pH, Suspended

solids (SS), residual aluminium in raw, clarified and treated water. Such reports were collected
for June 2015 to July 2016 i.e. for 35 weeks and analysed for the range of turbidity the plant
receives round the year and the treatment quality in terms of residual turbidity and aluminium

levels.

Also, the study of these report provided the basis for selecting the coagulant dosage and
turbidities to be run in the models. The model was run at following turbidities with fixed

coagulant PAC dosage of 25 mg/L as shown in table 3.1.

Table 3.1: Turbdity selected with PAC dose for model runs

Turbidity in NTU
Coagulant Dose 25 25 25 25 25 25 25
of pacin mg/L

In 35 weeks, for about 99% times, the treatment plant was receiving raw water of turbidity less
than 14 NTU. Thus out of the 7 turbidities selected, 5 were below 14 NTU. Only 2 turbidities

were taken outside 14 NTU for research purposes.

For the reason, 60% of the weeks the treatment plant was dosing PAC equal to 25 ppm, Both

the models were run at a constant dosage of 25 mg/l as PAC.

38|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

3.3.3 Preparation of synthetic water
The water used for pilot model experimentation was supplied by an overhead tank near

Hydraulics lab, MNIT, Jaipur. Since the tank water had negligible turbidity, Synthetic water was
prepared by adding bentonite clay in water. Bentonite is used to impart turbidity in water and is a
colloidal native hydrated Aluminium silicate principally of montmorillonite. To achieve the
desired turbidities in the inlet pipe of the pilot model, a relation was developed between the
turbidity in NTU and the weight required to achieve that turbidity in mg/L. For this, A known
amount of bentonite clay (Al03.4Si0,.H,0) by Ases Chemical Works, was added to 1 L of tap
water. The suspension was stirred, and its turbidity was noted using Digital Nephelometer. The

table 3.2 shows the bentonite suspension required to achieve the corresponding turbidities.

Table 3.2: Bentonite suspension vs. Turbidity inNTU

Turbidity in NTU 2

Bentonite 5 10 20 30 40 75 100
Suspesnion(mg/L)

3.3.4 Stock solutions
Stock Solutions for turbidity and coagulant were prepared as described in the following sections.

3.3.4.1 Turbidity
Table 3.3: Peristaltic pumps settings for the corresponding Turbidity

Turbidity in Bentonite  Volume required Rpm

NTU Suspension to pump in
ml/min

2 5 18.72 6.2

3 10 37.45 12.5

5 20 74.90 25.0

8 30 112.35 374

10 45 168.52 56.1

20 75 280.87 93.6

30 100 374.5 124.8

39|Page




Comparison of Pulsator and Conventional Clariflocculator for residual aluminium levels | 2016

60-70 L of 1g/L Bentonite suspension was prepared and stored in the 100 L tank daily in the
hydraulics lab. A stirrer was employed to keep the clay particles in suspension. For the fixed
flow rate, a peristaltic pump was run at different RPMs to introduce the selected turbidities in the
model. For instance, to run 30 NTU equivalent to 100ppm suspension, for 3.745 lpm flow rate,
the peristaltic pump was made to runat 112.35ml/min at 37.4 rpm. Table 3.3 shows the turbidity

and volume required to pump the turbidity solution and the rpm.

3.3.4.2 Coagulant
Poly Aluminium chloride used was supplied by the treatment plant in 5 L cans. The liquid grade

used was Arya PAC manufactured by Aditya Birla Ltd with physical properties shown in the
table 3.4.

Table 3.4: PAC Liquid grade Specifications, Source: Aditya Birla Chemicals

Property Value

Aluminiumas Al,03% by mass, min. 10.2

Specific gravity at 25°C, min 1.20
Basicity, percent by mass, min 64.0
Sulphate, pe rcent mass, max 2.7

Chloride as ClI, percent by mass, max  10.5

Constant PAC Dosage of 25 mg/L was run in both the models for all the turbidities. 20 L of
0.1% (v/v) PAC was prepared and stored in a dosing tank of 100 L capacity daily. The peristaltic
pump was made to run at 77.9ml/minute or 26rpm to dose 25mg/L of PAC or 20.8ml/L taking

into account specific gravity of 1.20.

3.4 Laboratory Analysis:
This section describes the procedures followed in laboratory for assessment of various

parameters like pH, alkalinity, turbidity and Residual Al.